LITERATURE FILE NO.
FILE INFORMATION

IRANE | v Eosionc s |HCOM-UP-50

CONDENSING UNITS

AIR CONDITIONING MODEL TAB - HERMETIC E-F

I.I.TEHATUHE [TEM - Unit Paris “NIT PARTS

NOVEMBER, 1981
Supersedes HCOM-UP-50

Dated November, 1979

HERMETIC
RECIPROCATING
COMPRESSOR

MODEL F, 3 CYLINDER
A, B AND C DESIGN SEQUENCE

Since The Trans Company has a policy of continuous product improvemant, it ressrves the right to chenge specifications and
design without notice. The installation and servicing of the aquipment raferred to in this booklat should be done by qualified

sxperisnced technicisns.

I |

¢THE TRANE COMPANY 1981
GOMMERCIAL AIR CONDITIONING DIVISION ]
LA CROSSE, WISCONSIN 54601 See Followi r_l(_i Page
PRINTED IN U.S.A. 1 For Parts Lis




HCOM-LIP-50
See Preceding Page For lllustration
REF. PART NO.
NO. PART NAME AND DESCRIPTION NO. REQ.
1 Screw - Cap, Socket Head, 5/8-18 x 2-1/2 -----c--ccremacamaus SCR-207 1
2 Lockwasher, 5/8" «c--r--—c-crccccccmacmaaan. LR T R ) WAS-2 1
3 Washer - Retaining ----------e-ceccmaacaa. el Ll bt WAS-98 1
4 Motor - Hermetic ----r-cccrcvcrrcereracscm e e ik 1
5 Screw - Cap, 12 Pt, Hd., 1/4-28 X 6-1/2 ~-cacccmcmrceccmceccea SCR-417 4
6 Lockwasher, 1/4 -=--ccucmcmcrcmcmccrcramcnnncaa. L WAS-8 4
7 Bearing Insert «-ec-c-mcccccccccccnrecss sememcersccacre——nr. BRG-80 1
8 Screw - Cap, 12 Pt, Hd., 3/8-24 x 1=1/2 . ercccccccrcccccraaeus SCR-40 6
9 Lockwasher, 3/8" ~--emecarerecccdccuui e rcrcecmaiaeean Was-13 6
10 Bearing Head Assembly, Motor End, Including 1 Ea. of Ref.
Numbers 7 And 12 -r---mocemcnccacccocmcncccicr e ceccccaaae, BRG-79 1
11 HO" RiNg =ewmvemcmrmcmcsecceerenssssercccessasescmmmeme————-n RNG-79 1
12 Bearing Insert ------r-c-e-ce-erencccccaccascccicnerrmrrrarn. BRG-65 2
13 Bearing = Thrust =---=rem-scammcscscccccuncaucmcmcrcrcccrcnna BRG=-62 2
14 Housing ~eee-cecmccrccrrcmrcrrcrcccecrcsaccncns CEEEEEEL L LT HUS-175%4 ]
15 Valve - Relifef ~---c-crormcmmrerccccccccctacccccccmcccrce e VAL-193 1
16 Pin - Roll, 1/8" X 1/2" —c-crccmccccmmcccmcccccccccccee.- PIN-26 2
17 Key - Crankshaft e=cce-ctcccmcrccrccrcncnrccacccacccrcrcaeaa- KEY-2 1
18 Crankshaft, With Magnetic Plugs -«--r-ece-m-ccccmcccaccccananan CSF-23 1
19 Plug - Magnetic e-e-eccmcueuacmcmcmccrccrer s s aadnunnaan PLU-10 2
20 Shim - Bearing Head, .020" rewcuccmccmeccrccarncnecnmaanccan. SHM-25 *
20 Shim - Bearing Head, .010" e--cccccscccrmccncracaacndaccccnaa SHM-26 *
20 Shim - Bearing Head, .005" e---eccmcrmcrmrcccmaancccacccnaoo SHM-34 *
21 "0'" Ring - Bearing Head to Housing ---------v--w-=-cevemceaa. RNG-127 1
22 Valve - 0il Relief ww--vewcremcecmcmcrcccececrerecacccemccan. VAL-138 1
23 "0'" Ring - Oil Relief Valve --c-s---mcrecmccmmccrcaacaaaaa-- RNG-69 1
24 Pin - Cotter ewwre-erecmccmccccccrcmrercccessssrmccnumvommann PIN-27 1
25 Bearing Head Assembly, Pump End, Including 1 Ea. Ref. Numbers
12, 22, 23 And 24 --rerceccrmvccccccati e cmeeccemne - BRG-78 1
26 Gasket - Oi] Pump --=cevecemcccmcc e rcancecracacanoo GKT-251 1
27 Pump = Oil ~r--cceccaceccmmicrc e crrce e svem e PMP-14 1
28 Lockwasher, 5/16 -~=-ccccrcmmaciacctuncrccrcrecccraceccacaue - WAS-14 4
29 Screw - Cap, 12 Pt. Hd., 5/16-24 x 3/4 ~ecemacacomcaccccaaaa- SCR-167 4
30 "O" Ring - 011 Pump Cover To Housing ------------------------ RNG-128 1
3l Cover - 0ll Pump ~wvcecccmmummmica e r e s e e carerem e cov-172 1
32 Serew - Cap, Hex Hd., 7/16-14 x 1- 1/2 ----------------------- SCR~-160 | 10
33 Valve - Angle, 3/8" Flare x 3/8" N.P. T. --------------------- VAL-31 1
33A | Nut - Cap, Angle Valve ~-=-eccosersadamcuc—vcac.aa esmmrmn———— NUT-16 1
34 Kit - Sight Glass Assembly, Complete (A Design Sequence) ~--- KIT-12 1
Congisting of: 344, 34B, 34C, 34D, 34E
34A Gasgket - Sight Glass =--------c-rccmcarccmcccccnsccncnauana-. GKT-51 2
34B Sight Glags ~--c---cccemccmtmm e crr e rcarr e GLS-4 1
34C "O" Ring - Sight Glags ==--ccmcecccccccocncmcccnccccccaca RNG-58 1
34D Bushing - Sight Glass ~--c-----smsmmrccccmmccccrncncareranne BUS-28 1
34E Nut - Sight Glags =---c--c-ccmmmmmcemmmcccrmcecrcamr=naaca NUT-62 1
35 Glass - Sight (B Design Sequence) ec--c-c-cccmreccrcvreseranca GLS-30 1
36 "O'" Ring - Sight Glass (B Design Sequence) ~r-e-=eceecmmecaca-- RNG-818 1
37 Screw - Cap, Hex Hd., 1/4-20 x 5/8 (B Design Sequence) ==wc-u SCR-38 3
38 Valve - 0il Chetk e-c-cocmcccmcacmuaererrrsnerreccaaa -- VAL-60 1
39 Valve - 0il Check =ccwacca—ae——o R L VAL-55 2
40 Breaker - Foam =-=ececcacccemtenin e rereerrecnaan. BKR~4 2
41 Strainer = Qf]l =-v-ccccosimnmnieori i rcrr e cmreanan SRA-30 1
42 Spring - Retaining ee---cesscremcmmcrccenmcneecrcccnanneaa. SPG-30 1

*As Required.
**WJhen Ordering New Housing For "A" Sequence Compressors, Also Order New ''B"

ik

Design Sequence Sight Glass Parts, Ref. No.'s. 35, 36 & 37.
Select Part Number From Service Bulletin HCOM-SB-7A.




HCOM-UP-50

REF. PART [NO.
NO. PART NAME AND DESCRIPTION NO. |rEQ.
43 Discharge Valve Assembly - - VAL-1610 3
Consisting Of:
44 Bolt - Valve Cage - -—— ———————— e BLT-64 3
45 Seat - Discharge Valve -- -— ——— SET-7 3
46 Valve - Discharge ===—=—==————mere—r e e e VAL-195 3
47 Retainer - Cushion --=——————ememmme e RTR-9% 3
48 Cushion - Valve - - e cus-10* 3
49 Spring — Discharge Valve - e e e e e e SPG~4 18
50 Cage — Valve ==m==——— e e e e e e CAG-34 3
51 Nut - Valve Cage Bolt ——————— NUT-72 3
52 Spring - Cylinder ====r——r——r—err e e e e SPG-39 3
53 Gasket — Cylinder Head e GKT-248 3
54 Head - Cylinder - —— —— HD-18 3
55 Screw - Cap, Hex Hd., 7/16-14 x 2-1/2 —~e—em— SCR-44 27
56 Piston Ring Kit -- ———————————— RNG-78 3
Consisting Of: 56A (2) and 56B (1)

56A Ring - Compression — - — RNG-95 6
56B Ring - 0il - - SRR - RNG-96 3

* RTR-9 and CUS-10 will continue to be available for
previous design discharge valve assembly (VAL-666)
on an "as needed" basis.

#47 and #48 "A" - "B" Design Only
3

Parts List Continued




HCOM-UP-50
REF. PART |[NO.
NO. PART NAME AND DESCRIPTION NO. REQ.
57 Ring ~ Retalning ~----ece-cecccrcoanaa-a- e e L R remm e RNG-97 6
58 Piston, Including Pin And Retaining Rings -=---- mesesmm———a-— PST-20 3
59 Rod - Connecting =---- LU LS P LTSS aaeaL L L L e ROD-37 3
60 Ring - Retaining re-ssecscucrmcccccanreccnans - cemmcace——— RNG-98 9
61 Plate - Valve (Standard Lift Valves) =------w- Sremmeemseaenc—. PLT-107 3
61 Plate - Valve (Low Lift Valves) -------- LT et —raee- PLT~-126 3
62 Spring - Valve (Standard Lift Valves) =vrecw-cemceeaa-. rem———— SPG-37 18
62 Spring - Valve (Low Lift Valves) ~---veeccccvcmccmacencaccaaea SPG-37 g
63 | Valve - Suction e-seeece-me-ccecea= mmmmasccsccaccccmecmesreea- | VAL-194 3
64 "0" Ring - Suction Valve Plate ~=-=wawu-- D RNG-99 3
65 Liner - Cylinder --s--w-c-sceccacaa. mere-sremcecamenan m————- LNR-20 3
66 Spring - Lift PIn ---vremcmeeccrrenaaa e L SPG-38 12
67 | Pin - LLft ~emcecmmom o cccmmacaacaa. weeeememeasecaweceae | PIN-24 12
68 | Ring - Take-Up ~w-s-c-com-cmcccomun- —emmmmemean T RNG-100 2
69 Ring - Retaining e--ce-ccawcccrcaoaas eeb et e ——— L RNG-101 2
70 "0" Ring - Cylinder Liner to Unloader =--vrucrerccmccecamaco.. RNG-102 4
71 Unloader Assembly =cs--c-c-ocra-vcaacau. S e em A= aa————— UNL-4 2
72 Pin - Roll, 3/16" x 1" -s--v--r-vmmecan- mmemmmcesesmese-ma--- PIN-4 2
73 Connector - 0il +-wcecccomcccecmcnecccvencncanan. L ELEEES LT CON-1 2
74 "0" Ring - Oil Connector -e~ew-==e== NEmAMen Lo Emsssssem e RNG-10 4
75 "0" Ring - Unloader Seal Ring =r====- et bt RNG-103 2
76 "0" Ring - Unloader Piston e---c-wececccoc.o e e emse—————————— RNG-53 2
77 Spring - Unloader Piston -------eva=aaa mee-cermressssese—ean §PG-23 28
* Kit - Cylinder "0" Ring -----c-rmcccccacrcecrerananaa. ———eoe KIT-40 3
Consigting of:
"O" Ring - Suction Valve Plate (1 Each Ref. No. $3) ~~==w-- RNG-99
"O" Ring - Unloader Seal Ring (1 Each Ref, No. 74) ~errcan- RNG-103
"0" Ring - Unloader Piston (1 Each Ref. No. 75) «=a=-- e RNG~53
"0" Ring - Cylinder Liner (2 Each Ref., No, §9) -~eeceweec--- RNG-102
"0" Ring - 0il Connector (2 Each Ref. No, 73) -r=v=w=- - RNG-10
* Kit - Compressor Gasket And "O" Ring ~==--- e TR - KIT-52+ 1

*Not Illustrated.

+Consists of 1 Ea. RNG-79, RNG-127, RNG-69, GKT-251, RNG~128,
RNG-58, GKT-250, GKT-24, RNG-61, GKT-280, RNG-91, RNG~163,
GKT-14, CGKT-272, RNG-818, GKT-29; 2 Ea. GKT-51, GKT«249; 3 Ea.
SHM-25, SHM-26, GKT-248, SHM-34; 6 Ea. RNG-38; 9 Ea. RNG-37.
One KIT-52 And Three KIT-40 Are Bequired For Complete
Compressor Overhaul.



HCOM-UP-59

BACK HANDHOLE COVER

CONTROL HANDHOLE
COVER_ SOLENOID
VALVES MOUNTED,
3-STEP CONTROL '~ /

10 CONTROL HANDHOLE
COVER, SOLENGID
VALVE, REMOTE,
2-STEP'CONTROL

See Followi_n% Page
For Parts Lis



HCOM-UP-50

See Preceding Page
For lllustration

REF. PART NO.
NO. PART NAME AND DESCRIPTION NO. [REQ.
77A | Crankcase Heater e=«--e-mmecsmecdcccececcaca-czcsana e mme———— HTR-210 1

78 | Screw - Cap, Hex Hd., 7/16-14 x 1=3/4 ~cee--- mmememea=- “em——— SCR-67 9%
79 | Cover = Handhole ==e-cc-meccccocaacccccamaacciccccccdnnen—a- COov=-149 1
80 | Gasket -~ Handhole Cover ---remm-ececaceccmecaa- e ————— - GKT-249 1%
81 Cover - Suction Handhole, Assembly cov-558 1
Consisting of:
82 Screw - Cap, 12 Pt. Hd., 3/8- 24 x 1- 3/4 SCR~46 7
83 Lockwasher, 3/8 - WAS-17 7
84 Capacity Control Assembly, Complete, Includes Ref. No's.
84A-F CNT~4 1
844 Bellows Assembly, Includes Bellows Stop Sleeve BEL-2 1
84B "0" Ring - Capacity Control RNG-61 1
84C Gasket - Capacity Control GKT-24 1
84D Spring - Bellows, Green (For R-22 Units) - SPG-42 1
84D Spring - Bellows, Black (For R-12 Units) SPG~43 1
B4E Seat - Spring SET-9 1
85 | Gasket - Handhole Cover —— GKT=~249 2
86 | Plate — Distributor PLT-108 1
87 Screen - Strainer - SRN-12 1
88 | Gasket ~ Distributor -— GKT-250 1
89 Cover - Control Handhole -— - cov-178 1
894 | Cover -~ Control Handhole See Note 1] 1
90 | Screw (Used Only on Actuator Control Handhole Cover Assembly
With External Removable Bellows Spring) - SCR-210 1
31 | Screw - Bellows Adjusting SCR-47 1
92 | Gasket - Bellows Adjusting Screw — GKT-29 1
93 | Plug - Bellows Adjusting Screw - PLU-13 1
97 | Screw - Cap, Hex Hd,, 5/16=18 x 7/8 =rcccc-a wesemammaaaa “m——— SCR-31 2
98 | Guard Plate ---=w=~=aaa temeereescascscaa memm—ema AR GRD=38 1
99 fVvalve ~ Solenoid, 3-Way, 230 volt, 50-60 Cycle, Asco No. 831551 | VAL-669 2
99 |Valve - Solenoid, 3-Way, 115 Volt, 50-60 Cycle, Asco No. 831551 | VAL-670 2
100 | Coil - Solenoid Valve, Asco No. 64-982-5, 230 Volt, 50-60 Cycle | COL-65 2
100 | Coil - Solenoid Valve, Asco No. 64-982-4, 115 Volt, 50-60 Cycle | COL-70 2
101 "0" Ring - Solenoid Valve Mounting ===e=ececcesscascmcac-c-vaa RNG=-38 6
102 | Cover - Control Handhole =e-wec-cmcmanaa e L LT rrsemeemaa cov-177 1
103 Screen - Strainer ee----cocmcaedeouoo e mema.- M ees-——-—— SRN-12 1
104 | Gasket - Distributor =~--=--sesececmcacucccocecaaa. LA EELET T - GKT-280 1
105 Plate - Distributor ece----ororececacecacaaaaas e L PLT-127 1
106 | Screw - Cap, 12 Pt. Hd., 3/8-24 X 1=3/4 oecccacau. rememeaoaaan SCR-46 2
107 | Lockwasher, 3/8 eremmcecccccrccrcccaaan ceeeemcan. N el WAS-17 2
108 | Cover - Control Handhole ------emecaccaccemcacuucccamcmcacaas COvV-153 1
109 | Plate - Distributor --------cercceeaaa- e ety PLT-110 1
110 | Lockwasher, 3/8 wremcecccccccececaua. Amemmeeesesuc—mmecccosan WAS-17 7
111 |Screw - Cap, 12 Pt, Hd,, 3/8-24 x 1 ~w--ecececacauccccmocnaa SCR-168 7
112 Plug - Pipe, Hex Hd., 1/8 NPT ===e~===a e e .. PLU-20 3
** |Valve - Remote Solenoid, Asco 3-Way, 230 volt, 60 Cycle ———— VAL-543 1
#*% |Coil - Remote Solenoid Valve, Asco No. 27-462-2, 230 volt,
60 Cycle ==---rocecccciaccncrcceaa. SLALL L LR “eeeme———— c-38 1

* Per Cover.
** Not Illustrated.
NOTE 1: Obsolete. For Replacement Order Ref. No.
85, 92, 90, 89, 88, 84C, 84B.




HCOM-UIP-50

e

9il

See Followi n% Page

For Parts Lis



HCOM-UP-50

See Preceding Page
Fot I|Iustrataon

REF. PART [NO.
ART
NO. P NAME AND DESCRIPTION NO. |rEQ.
113 Terminal - Hermetic ~--s=veucermererermercrmermrasureonuecnn. TER-8 3
114 Terminal Stud ~=ccmmcmcrumuai e da it rcrcrcarcra v maen TER-7 *k
115 Box - Junction eecumcacdemcodomccacacanaaa et mmmm e, ————— BOX-36 1
116 Lockwasher, 5/16 ---recrmecmcececcrccccncaceccac e mnmsnrcanes WAS-110 8
117 Screw - Cap, Hex Hd., 5/16-18 x 5/8 ------------------------- SCR-162 4
118 QM RiNg ~=e=vermmcecuumccacescecsscsvmccmresmcacanenmam—————— RNG-91 1
119 Plate - Locating ==e--mercecccaccncmcrsrrsreracesvedco oo PLT-129 2
120 Plate - Terminal, 6 Holes (Single Voltage Unit8) =ce--we--was PLT-225 1
120 Plate - Terminal, 9 Holes (Dual Voltage Units) -rer=ececcacaw. PLT-128 1
121 Ring - Retaining =-e-c-ceccrcccmccorcccccnnecrrccccccncannaa- RNG-126 1
122 Screw ~ Cap, 12 Pt. Hd,, 1/4-28 X 7/8 ~=---w-cmmcmcmcccmccna- SCR-200 8
123 0" RINgG =-wmcecicmmiusmmrucnmrtecmtatmimmt et RNG-37 *k
124 Spacer = Sealing =-----me-c-cctccccnanone. R L L e SPC-8 K
125 Washer «-ceeccccercermccccmcrmcr et e e WAS-97 wek
126 Nut - Hex, 1/4=20 -ec---cuccccrcmnmmtmne i cancrct e NUT-132 ek
127 Buss BAr sescescucmncicndics ittt tmts Lt — e - BAR-2 *
127 Buss Bar ee--c-cemcmcmecccecccrccmemcemcsemececcmem e BAR-3 1
128 Nut - Hex, 1/4-20 --w-c-c---morcrrceememerecrecmccmmccccenns NUT-76 ad
129 NUt =m=-e-c-mccmccccscrorceeceeemeecerecsressesmseeme————a—a-- NUT-77 6
130 Terminal Lug =-=-=--c-emccmccccccccrommccccmcce e eccmaaaan LUG-2 6
131 Screw - Set, Hex Soc, Hd,, 1/4-20 x 3/8 ~----vcomvemwmcmcnccnncnx SCR-209 6
132 Cover - Junction BoX =-~s--cemccccccmcccccdcmcncnta e aaaa cov-179 1
133 Screw - Cap, Hex Hd,, 5/16-18 X 1/2 --re-recrcmecmccccncncnn- SCR-387 4

*Single Voltage Units Use 2, Dual Voltage Unite Use 4,
**S5ingle Voltage Units Use 6, Dual Voltage Units Use %,




See Following Page
For Parts List



HCOM-UP-50

See Preceding Page
For lllustration

REF. PART |NO.
NO. PART NAME AND DESCRIPTION NO. REQ.
134 Screw ~ Cap, Hex Hd., 7/16-14 X 1-1/4 ~wcmcmmccaccmcamco. SCR-233 12
135 Cover - Suction ~==mcammmmecccomemccrmcccmbmcmmmmmaoeoo—o CovV-166 1
136 "0" Ring - Suction Cover =---w-mccecauao remeee e —rea——————- BRNG-163 1
137 Pin - Roll, 3/16" x 1" e--c-mcmmccccmrcmmcmccccmrmmcccmrmmmmn PIN-4 1
138 Screw - Round Hd.,, No, 10-32 x 3/8 =-coceem e SCR-64 7
139 Lockwasher - Steel, No, 10 ~e----mmrrcrcmccmmcmrcaancocoaooao WAS-18 7
140 Strainer - Suction GBS -----=cecacmaocliocnnan B et R T u——— SRA-29 2
141 Filter - Qi1 -=w-c------ L T T appi . FLR-45 1
142 Pan - Suction Strainer -----rceceammccmcmccerecocccraneaa- PAN-51 1
143 Screw - Cap, Hex Soc, Hd., 1/4+28 X 1/2 =-cecmmmvccmcmcccnc.. SCR-177 1
144 Gasket - Suction Service Valve ~----mcececmcommmmcecaooooaaos GKT-14 1
145 Valve - Suction Service, 1-5/8' 0.D.S. -~re--mcmmmemecococaaoon VAL-8 1
Consisting of: 145A, 145B, 145C, 145D, 1l45E
1454 Cap ==mremcmmcr e rcmmresdcacce e rmeddc e CAP-5+ 1
145B Gasket ~ereccmmcrmmm et crrmebtceeec e mde e CKT-33%+ 1
145C Adapter -+-------mmracee e icmcmde e reneia e ADT -9+ 1
145D Flange ----c-cmmcmrmracccccmccdecmctttee e ——nea FLG-4+ 1
145E Screw ------cremcddccccccccrecandceccercccccumsuc—— e e—aa. SCR-524 4
146 Screw - Cap, Hex Hd., 5/8~11 X 4 ~e=cemcaccccccmccaao- —————— SCR-317 A
147 Gasket -~ Discharge Service Valve ~--ccceccmmnecccvcncccacan--a CKT-272 1
148 Valve -~ Discharge Service, 1-1/8" 0,D.5. -rw-resme-ccecmeae=a=- VAL-50 1
Consisting of: 1484, 148B, 148C, 148D, 148E
1484 I L s CAP-15+ 1
1488 Gasket re-emmecmnsmeidccnrcrrrenacascccmne e mmmmdde e m— oo GKT-65+ 1
148C Adapter -------m-mremedeemcmdsmmedte e rcrmmm———-- ADP-14+ 1
148D Flange ~--m-e-comtcc—cmcmmcnrcacmmccmcmrcrarrmecemmm—naan FLG-10+ 1
148E SCrew -r--rrmvcacmmeremme e rRcAsaL s cmrrm e AR A E G — SCR-77+ 4
149 Screw - Cap, Hex Hd., 1/2-13 X 2 =reccccccmmrmmcnccvcimccana- SCR-11 2

+5Specify Valve Manufacturer - M,B. (Mueller Brass Co.),

H.V. (Henry Valve Co.)}, Metrix.

10



RECOMMENDED SPARE PARTS LIST

HCOM-UP-50

REF. : PART QUANTITY
NO. PART NAME AND DESCRIPTION NUMBER I UNIT |10 UNITS
7 Bearing Insert ---------e-weercmr-rcceeccenaa—. BRG-80 1 4
10 Motor End Bearing Head, Including Inserts ----- | BRG-79 1 2
12 Bearing Insert ~re-ecccccccccccccccacuaccnemeaa BRG-65 1 4
13 Thrust Bearing =--rrreccccccccccccccccccaaaaa -~ | BRG=-62 2 4
15 Relief Valve =-e-=ccceeaa—a e it e L B L LT VAL~-193 1 1
18 Crankshaft, Including Magnetic Plugs ===w-==--- CSF-23 - 1
22 0il Relief Valve ~ce-c-vommcccrcrcncrcnrccecaa- VAL-138 1 2
23 Relief Valve "0" Ring -=c=cscacacauecarrrcqaa- RNG-69 2 6
25 Pump End Bearing Head, Including 1 Ea. Ref.
No's., 12, 22, 23 and 24 =~=-cecvauucmcnonn-a- BRG-78 1 2
27 | 0il Pump ~ewm=ccmcmcmmmaaaaas mmmmmmmmmmme—em- PMP- 14 1 2
34 Sight Glass Kit (A Design Sequence) =~--=~=reea KIT-12 1 2
35 Glass - Sight (B Design Sequence)} w=-=--w-v-e=a GLS-30 1 2
36 0" Ring ~ Sight Glass (B Design Sequence) =~~~ | RNG-818 1 2
46 Discharge Valve =-=e--emcecmcccrccccsananccnmaan VAL=-195 1 3
48 Valve Cushion ------ A L L LY CuUs-10 1 3
49 Discharge Valve Springs =-=-=-=cecveecacccccna. SPG~4 1 Set 3 Sets
56 Piston Ring Kit ~==eececcccccccmcucccurncecanan RNG-78 1 Set 2 Sets
58 Piston, Including Pin and Retaining Rings ----- PST-20 - 1 Set
59 Connecting Rod =~===eececcemecmucamecccccanacna ROD-37 1 Set 1 Set
60 Retaining Rings =-=-em-ecccceccocccaccccccccnaaa- RNG-98 1 Set 1 Set
61 Valve Plate (Standard Lift Valves) ======ee-- -~ | PLT-107 1 1
61 Valve Plate (Low Lift Valves) ~ee-vee-cecccenena- PLT-126 1 1
62 | valve Springs ==-=---eceacea- e S e P SPG-37 1 Set 3 Sets
63 Suction Valve =eweeccccrcccmmcmrccoccmcncaau VAL-194 1 3
65 Cylinder Liner =vesuc-cunccccacccncccmcnnanan— LNR-20 1 1
71 Unloader Asgsembly +e-s-os-c-cemerccmcccmcucana- INL-4 1 1
84 Capacity Control Assembly =---v=-recccccmcan_n. CNT=-4 1 2
113 Terminal - Hermetlc -==--cccomcccoccmcanu - TER-8 3 6
114 Terminal Stud =---eveccccccmcreaceesanuncncaan" TER-7 1 Set 2 Sets
118 "O" Ring =-ev-v-crecmcmccmcnccncmcncncaa e, RNG-91 1 2
119 Locating Plate ===ec-veccccmmmeu e rrcncaaa- PLT-129 2 (A
120 Terminal Plate, 6 Holes (Single Voltage Units) |PLT-225 1 2
120 Terminal Plate, 9 Holes (Dual Voltage Units) -- | PLT-128 1 2
121 Retaining Ring ===-«--- L el RNG-126 1 2
122 Screw - Cap, 12 Pt, Hd., 1/4-28 x 7/8 ~---=-=-- SCR-200 8 16
123 "0" Ring =w--w~-mmememccccccmcccccanac e nn e mea RNG-37 1 set 2 Sets
124 Sealing Spacer -==-ev-ecccccmaccmmacocionana SPC-8 1 Set 2 Sets
125 Washer ==--e----rreccccccccme i usc e mcneamaa WAS-97 1 Set 2 Sets
126 Nut - Hex, 1/4-20 =-rmececccccmcaccaacocmaucnnaa. NUT-132 1 Set 2 Sets
127 Buss BAr ==ecw-ececmcmccmcmcascccccccscacac—a- BAR-2 1 Set 2 Sets
127 Buss Bar =-=veeemeeccccocccccsccccccecncsaco oo, BAR-3 1 2
128 Nut - Hex, 1/4=20 ===wecemcccccccmccccacacacna. NUT~76 1 Set 2 Sets
129 L e et L e EL LT NUT-77 6 12

11

Parts List Continued




HCOM-LIP-50

RECOMMENDED SPARE PARTS (CON'T,)

REF, PART QUANTITY
NO. PART RAME AND DESCRIPTION NUMBER 1 UNIT | 10 UNITS
130 Terminal Lug =========-= ~emeensesrenvsennennaa= | LUG=2 6 12
131 Screw - Set, Hex Soc, Hd., 1/4=20 x 3/8 ==w=-=== | SCR~209 6 12
141 0il Filter ====e=ceca-a- wemmerrecvesccnecncan== | FLR=45 1 4
* Cylinder '"0" Ring Kit e~ceewcvesmmceccnccncncan KIT=-40 1 Set 3 Sets
* Compressor Gasket and "0 Ring Kit =--ee-ecem-- | XKIT-52 1 set 3 Sets
*Not Illustrated,
PRINTED BY PRODUCTION SERVICES - LA CROSSE
BH/SAG

12




